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FM APPROVED 
ROTARY DRUM PUMP

1-800-295-5510
uline.com

H-6502

# DESCRIPTION QTY. ULINE PART NO. MFG. PART NO.

1 Rubber Hose 1 H-6502-HOSE FM81-1

2

Discharge Spout Assembly  
Includes:  
 • Air Release Valve (1)  
 • Discharge Spout (1) 
 • Adapter (1)

1 ---------- FM81-2

3 Air Release Valve 1 H-6502AV FM81-3

4 Discharge Spout 1 ---------- FM81-4

5 Adapter 1 ---------- FM81-5
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6

Pump Body Assembly  
Includes:  
 • Clinch Nut #7 (1)  
 • Rod Guide #8 (1) 
 • Shaft #9 (1) 
 • 1/4” Bolt #10 (1) 
 • Cover #11 (1)  
 • Paper Gasket #12 (1) 
 • Vane #13 (1) 
 • Rotor #14 (1) 
 • Body #15 (1) 
 • Spring #16 (1)  
 • Graphite Seal #17 (1) 
 • 1/4” Bolt #18 (1) 
 • Pin #19 (1)

1 ---------- FM81-6

7 Clinch Nut 1 ---------- FM81-7

8 Rod Guide 1 ---------- FM81-8

9 Shaft 1 ---------- FM81-9

10 1/4" Bolt 6 ---------- FM81-10

11 Cover 1 ---------- FM81-11

12 Paper Gasket 1 ---------- FM81-12

13 Vane 3 ---------- FM81-13

14 Rotor 1 ---------- FM81-14

15 Body 1 ---------- FM81-15

16 Spring 3 ---------- FM81-16

17 Graphite Seal 1 ---------- FM81-17

18 1/4" Bolt 1 ---------- FM81-18

19 Pin 1 ---------- FM81-19

20 Bung 1 ---------- FM81-20

21 Nozzle Holder 1 ---------- FM81-21

22 Dispensing Nozzle 1 ---------- FM81-22

23 Telescoping Suction Tube 1 H-6502-TELSC FM81-23

24

Handle Assembly  
Includes:  
 • Grip #25 (1)  
 • Screw #26 (1) 
 • Crank #27 (1) 
 • Clinch Nut #28 (1)

1 ---------- FM81-24

25 Grip 1 ---------- FM81-25

26 Screw 1 ---------- FM81-26

27 Crank 1 ---------- FM81-27

28 Clinch Nut 1 ---------- FM81-28

NS Repair Kit 1 H-6502REPAIR FM81-RK
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